
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1979 

Evaluation of In-line Direct Filtration for Virus Removal Evaluation of In-line Direct Filtration for Virus Removal 

Behjat Sadat Malek 

Dennis B. George 

Daniel S. Filip 

Bill B. Barnett 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Malek, Behjat Sadat; George, Dennis B.; Filip, Daniel S.; and Barnett, Bill B., "Evaluation of In-line Direct 
Filtration for Virus Removal" (1979). Reports. Paper 230. 
[...]
24. Effects of cationic polyelectrolyte, Nalco 8103, on 
virus contained in water without turbidity 

25. Effects of cationic polyelectrolyte, Nalco 8103, on 
virus contained in water with 14 NTU turbidity 

26. Influent and effluent turbidity measured during 
continuous filtration with sand medium experiments 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum 

27. Influent and effluent virus concentrations measured 
during continuous filtration experiments with sand 
medium at a hydraulic loading of 7.3 m3/hr/m2, using 
6 mg/l of alum . 

28. Influent and effluent turbidity measured during 
continuous filtration experiments with sand medium 
at a hydraulic loading of 12.2 m3/hr/m2 , using 6 1 

28 

28 

29 

29 

31 

31 

alum 32 

29. Influent and effluent virus concentrations measured 
during continuous filtration experiments with sand 
medium at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum . 32 

30. Influent and effluent turbidity measured during 
continuous filtration experiments with sand medium 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum and 2 mg/l Nalco 8101 . 33 

31. Influent and effluent virus concentrations measured 
during continuous filtration experiments wit~ sand 
medium at a hydraulic loading of 7.3 m3/hr/m , using 
6 mg/l alum and 2 mg/l Nalco 8101 33 

32. Turbidity profiles through sand filter at various 
times during continuous filtration experiments at 
a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum 34 

33. Turbidity profiles through sand filter at various 
times during continuous filtration experiments at 
a hydraulic loading of 12.2 m3/hr/m2, using 6 mg/l 
alum 34 

34. Turbidity profiles through sand filter at various 
times during continuous filtration experiments at 
a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum and 2 mg/l Nalco 8101 . 36 

35. Virus concentration profiles through sand filter 
at various times during continuous filtration experi­
ments at a hydraulic loading of 7.3 m3/hr/m2, using 
6 mg/l alum. . . . . . 36 

36. Virus concentration profiles through sand filter at 
various times during continuous filtration experi­
ments at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum . 37 

viii 



LIST OF FIGURES (CONTINUED) 

Figure 

37. Virus concentration profiles through sand filter at 
various times during continuous filtration experi­
ments at a hydraulic loading of 7.3 m3/hr/mZ, using 
6 mg/l alum and 2 mg/l Nalco 8101 37 

38. Influent and effluent turbidity measured during 
continuous filtration experiments with dual media 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum 38 

39. Influent and effluent turbidity measured during 
continuous filtration experiments with dual media 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum 38 

40. Influent and effluent turbidity measured during 
continuous filtration experiments with dual media 
at a hydraulic loading of 12.2 m3/hr/m2, using 6 mg/l 
alum 39 

41. Influent and effluent virus concentrations measured 
during continuous filtration experiments with dual 
media at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum . 39 

42. Influent and effluent turbidity measured during 
continuous filtration experiments with dual media at 
a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum and 2 mg/l Nalco 8101 . 40 

43. Influent and effluent virus concentrations measured 
during continuous filtration experiments with dual 
media at a hydraulic loading of 7.3 m3/hr/m2 , using 
6 mg/l alum and 2 mg/l Nalco 8101. 40 

44. Turbidity profiles through dual media filter at 
various times during continuous filtration experi­
ments at a hydraulic loading of 7.3 m3/hr/m2 , using 
6 mg/l alum . 

45. Turbidity profiles through dual media filter at 
various times during continuous filtration experi-
ments at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum . 

46. Turbidity profiles through dual media filter at various 
times during continuous filtration experiments at a 
hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l alum 

42 

42 

and 2 mg/l Nalco 8101 43 

47. Virus concentration profiles through dual media filter 
at various times during continuous filtration experi­
ments at a hydraulic loading of 7.3 m3/hr/m2, using 
6 mg/l alum . 43 

48. Virus concentration profiles through dual media filter 
at various times during continuous filtration experi­
ments at a hydraulic loading of 12.2 m3/hr/m2 , using 
6 mg/l alum . 44 

49. Virus concentrations through dual media filter at 
various times during continuous filtration experiments 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum and 2 mg/l Nalco 8101 . 44 

ix 



LIST OF FIGURES (CONTINUED) 

Figure 

50. Influent and effluent turbidity measured during 
continuous filtration experiments with tri-media 
at a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l 
alum 45 

51. Influent and effluent virus concentrations measured 
during continuous filtration experiments with tri­
media at a hydraulic loading of 7.3 m3/hr/m2, using 
6 mg/l alum 45 

52. Influent and effluent turbidity measured during 
continuous filtration experiments with tri-media at 
a hydraulic loading of 12.2 m3/hr/m2, using 6 mg/l 
alum 46 

53. Influent and effluent virus concentrations measured 
during continuous filtration experiments with tri­
media at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum. 46 

54. Influent and effluent turbidity measured during 
continuous filtration experiments with tri-media at 
a hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l alum 
and 2 mg/I Nalco 8101 47 

55. Influent and effluent virus concentrations measured 
during continuous filtration experiments with tri­
media at a hydraulic loading of 7.3 m3/hr/m2, using 
6 mg/l alum and 2 mg/l Nalco 8101 47 

56. Turbidity profiles through tri-media filter at various 
times during continuous filtration experiments at a 
hydraulic loading of 7.3 m3/hr/m2 , using 6 mg/l 
alum 48 

57. Turbidity profiles through tri-media filter at various 
times during continuous filtration experiments at a 
hydraulic loading of 12.2 m3/hr/m2, using 6 mg/l 
alum 48 

58. Turbidity profiles through tri-media filter at various 
times during continuous filtration experiments at a 
hydraulic loading of 7.3 m3/hr/m2, using 6 mg/l alum 
and 2 mg/l Nalco 8101 49 

59. Virus concentration profiles through tri-media filter 
at various times during continuous filtration 
ments at a hydraulic loading of 7.3 m3/hr/m2, 
6 mg/l alum . 49 

60. Virus concentration profiles through tri-media filter 
at various times during continuous filtration experi­
ments at a hydraulic loading of 12.2 m3/hr/m2, using 
6 mg/l alum. 50 

61. Virus concentration profiles through tri-media filter 
during continuous filtration experiments at a hydraulic 
loading of 7.3 m3 /hr/m2 , using 6 mg/l alum and 2 mg/l 
Nalco 8101 50 

62. Flow sheet for a direct filtration plant for potential 
virus removal 54 

x 



LIST OF TABLES 

1. Comparison of the effectiveness of various coagulants 
on bacteriophage 6 

2. Virus removal from water by filtration (modified from 
Amirhor and Engelbrecht 1975) . 7 

3. Properties of bacteriophage MS2 and enteroviruses 9 

4. Media characteristics 12 

5. Top soil composition which was used to generate turbidity. 13 

6. Virus concentration in tap water and tap water containing 
turbidity for centrifuged and non-centrifuged samples . 17 

7. Reduction of bacteriophage MS2 concentrations in water 
by various coagulants without sedimentation 24 

8. 

9. 

10. 

Virus removal 

Virus 2:emoval 
hour/m . . 

Virus 2emoval 
hour 1m . . 

by sand filter at 

by sand filter at 

by sand filter at 

xi 

7.3 m3/hour/m2 flow rate 30 

a flow rate of i2.2 m3 I 
30 

a flow rate of 12.2 m31 
35 



I NTRO DUCT I ON 

Surface waters designated as sources of 
potable water must be treated to remove 
contaminants which are potential hazards to 
public health. Convent ional water treatment 
systems consist of a rapid mix basin, 
where chemical addition occurs and destabili­
zation of colloid particles results; a 
flocculat ion bas in, wbere tbe destabilized 
colloids agglomerate into the ensuing floes 
results; and a sedimentation basin, where the 
agglomerated floc particles are gravimetri­
cally removed. Subsequent filtration and 
dis infect ion of the water provide a product 
water ready for distribution to the public. 

Certain aspects of conventional metbods 
are expensive, and perhaps unnecessary, in 
communit ies wh ich are treat ing low turbid ity 
waters « 50 NTU).l New technology bas 
been developed and used which eliminates 
either tbe sedimentation or botb the floccu­
lation and sedimentation unit processes. 
These treatment methods are referred to as 
direct filtration water treatment systems. 
An In-Line Direct Filtration System is a 
direct filtration water treatment scheme 
wh icb excludes both flocculat ion and sedi­
mentation basins prior to filtration. 

In In-Line Direct Filtration, the water 
containing the destabilized particles flows 
directly from the rapid mix basin to a 
granular media filter bed. Flocculation of 
the destabilized colloids occurs within 
the filtration process. The flocculation 
process is promoted and greatly accelerated 
within the filters because of the tremendous 
number of opportunities for contact as the 
water passes through the granular bed. In 
addi t ion, turbulence caused by the passage 
of water through pumps and channels provides 
incidental flocculation (Stone 1979). Within 
the filter media, the floc particles be-

INTU refers to Nephelometric Turbidity 
Unit. 

1 

come attacbed or adsorbed to the surface of 
the filter grains (Culp 1977). Product water 
turbidity levels less than 1 NTU have been 
obtained consistently from full scale in-line 
direct filtration systems (Spink and Mon­
scvitz 1974; Tredgett 1974b; Harbert 1976). 

The chief advantage of direct filtration 
is the capital cost savings of up to 30 
percent while maintaining the same high 
effluent water quality (Willis 1972; Spink 
and Monscvitz 1973; Culp 1964; Harbert 
1976). The cost saving results from elimina­
tion of sludge-collecting equipment, settling 
basin structures, flocculation equipment, and 
flocculation-basin structures. This cost 
reduction greatly eases the financial burden 
of water treatment for small communities 
having low turbidity raw water. 

With direct filtration, there may 
also be savings of 10 to 30 percent In 
chemical costs. Generally less alum is 
required to produce a filterable floc than to 
produce a settleable floc (Culp 1977). The 
costs for coagulant aids, such as polymers, 
may be greater than in convent ional plants, 
but these higher costs are more than offset 
by the lower costs for primary coagulant 
(Culp 1977). Operational and maintenance 
costs are also reduced because there is less 
equipment to operate and maintain. 

The primary concern in treating water 
for human consumpt ion is removal of patho­
geniC organisms such as viruses. In conven­
tional water treatment facilities, higber 
coagulant dosages required to produce a floc 
part icle which can be removed by sedimenta­
t ion removes most viruses contained in tbe 
raw water prior to cblorination. It is yet 
to be demonstrated, however, whether direct 
filtration can achieve the same removal 
efficiency for virus. The purpose of this 
study is to test whether in-line direct 
f ilt rat ion can or cannot remove water borne 
virus part icles. 



OBJECTIVES 

The overall objective of this study was 
to determine the effectiveness of an in-line 
direct filtration pilot plant system in 
removing virus. System variations included 
use of rapid sand, dual-media, and multi­
media filters. Aluminum sulfate (alum) and 
polyelectrolytic polymers were employed as 
coagulant and coagulant aids, respect ively. 
The following spec if ic object ives of the 
study were accomplished: 

1. The efficiencies of three different 
filter media (sand, anthracite and garnet) in 
removing a selected virus, bacteriophage MS2, 
from water were compared. 

2 

2. The virus removal efficiency of 
aluminum sulfate, over the dosage ranges used 
in both direct filtration plants « 15 mg/l) 
and conventional treatment plants (> 20 mg/l) 
was evaluated. 

3. The effectiveness of four cationic 
polyelectrolytes (substituted for the alum) 
in removing vi ruses from water was invest i­
gated. 

4. 
red u c e 
through 
systems. 

A treatment scheme was developed to 
potential transmission of virus 
direct filtation water treatment 



LITERATURE REVIEW 

Direct filtration is defined as a 
potable water treatment system in which 
f i 1 t rat ion is not pr eceded by sed iment at ion 
(AWWA Water Quality Commission). This defini­
t ion includes treatment systems that elimi­
nate only the sedimentation basin as well as 
those that eliminate both the flocculat ion 
and sedimentation basins. Direct filtration 
systems which eliminate both the flocculator 
and sedimentation basin in the water treat­
ment scheme are termed in-line direct filtra­
t ion systems. The direct filt rat ion process 
differs from the conventional flocculation­
sedimentation-filtration system in that the 
total solids (both turbidity and coagulants) 
must be removed by, and stored in, the filter 
until it is backwashed. 

The National Interim Primary Drinking 
Water Regulations of the Environmental 
Protect ion Agency now require f iltrat ion of 
all surface water used for public dr ink ing 
water to remove virtually all particulate 
matter, whereas in the past disinfection was 
cons idered to be sufficient (EPA Federal 
Register 1975). To add to the burden of 
meeting this requirement, many existing 
plants are faced with a rapidly increasing 
water demand. Water supply utilities faced 
with costly expansion of their existing 
treatment facilit ies are very interested 
in turning to a water treatment system which 
is more economical than the convent ional 
treatment plants, provided they can still 
achieve the same drinking water quality. 
Direct filtration water treatment systems 
were developed to produce an economical, high 
quality potable water. Direct filtration 
plants report overall savings of as much as 
30 percent when compared to costs of conven­
tional plants (Spink and Monscvitz 1973; Culp 
1964; Harbert 1976). 

Interest in direct filtration dates back 
to the turn of the century (Culp 1977). The 
first pilot plant systems were not successful 
due to the use of fine to coarse single 
medium (sand) filters, resulting in rapid 
headloss through the filter. The development 
of coarse to fine dual med ia and mult i­
media has enabled the filters to store 
greater quantities of flocculated matter 
without excessive head loss. 

3 

Anthracite, when used in combinat ion 
with sand, or when used as a single media has 
proven very successful in direct filtration 
(Harbert 1976; Culp 1977; Hutchison 1976; 
DiDomenico 1976; Hutchison and Foley 1974; 
Spink and Monscvitz 1973). These filters 
make a reater port ion of the filter bed 
availab for storage of solids filtered. 
They allow deeper penetration of the deposit 
thus preventing surface clogging which 
reduces the rate of headloss developed. 
Mathematical models demonstrate that water 
production is maximized when the head loss is 
uniformly distributed across the filter 
bed (Letterman et al. 1967). Several studies 
have shown dual media filters (anthracite and 
sand) to have the best distribution patterns 
(least headloss) while maintaining high 
quality effluent (Harbert 1976; Culp 1977; 
Hutchison 1976;' DiDomenico 1976; Hutchison 
and Foley 1974). 

However, high rate direct filtration was 
not very successful unt il organic polymers 
were introduced as filter aids making higher 
flow rates and longer filter runs possible 
(Kleber 1973; Stumm and Morgan 1962; Shea et 
a1. 1971; Adin and Rebhum 1974). These 
polyelect rolytes improve the br idging act ion 
of the primary coagulant (Stumm and Morgan 